Downloaded from www.g7syw.com

- .
TELEX hu-pain
TELEX COMMUNICATIONS, INC. SR

3600 ALODRICH AvE 50 MINNEARPOLIS. MN S5420 USA

INSTRUCTION ORDER NO. 500
MANUAL o CB Antenna

The Penetrator PN 801366

General Description The Penetrator is a full-size %-wave, omnidirectional antenna. A full-sized radiator with a
lower radiation angle concentrates power closer to the ground. The antenna accepts AM,
SSB and DSB signals. It can be fed by any standard 52 ohm coaxial cable such as RG-
8/U and RG-58/U. For runs over 50 feet. RG-8/U or RG-213/U is recommended

The Penetrator fits any masting material up to 1% Q.D. A 1%" plumbers pipe is highly
recommended for mast due to its low cost and high strength.

“Warning: Installation of this @roduct near
powerlines is dangerous. For your@afety, follow the §

8 installation directions.”

Specifications Gam. ... 53 dB Height ... ... 22'6" (685 m)
SWR 1at resonance) . ... less than 1.2.14\) Radial length............ 8'9" (2.66 m)
Nominal input impedance .... 50 ohmg 7 Wind (survival) .... 80 mph {129 kmph)
Lightning protection ....... DC gropnd Accepls mast............. 17 to 1%
(317 cmto 412 cm)
Installation Unpack the antenna and chegeke-the parts against the parts list

Instructions

Select the base assembly{tem 12), the two radial plates (Item 1), the M1 assembly (ltem
13), and the upper insdlator (Item 11)

Refer 10 Figure 1 and loosely assemble these parts as shown, using the 4" x 1" screws
and associated hardware. Do not tighten at this time.

NOTE: Makécertainthe end of the M1 assembly (Item 13) with the two holes is down and
alighied wiydthe holes in the insulator (see Figure 2). Remember to point the two smalier
holes (lo€ated 5% and 13" from the bottom end) away from the base bracket. These will
be used\to attach the matching rod assembly (see Figure 3).

Fasten the M1 assembly to the insulator with the #10 x 1%" screw. see Figure 2. ltem 26
and associated hardware, Items 35 and 41, Tighten SECURELY.

-

Referring to Figure 2, assemble the %" x 55" R1 tubes (Item 4) into brackets. align the
holes and fasten with 4" x 114" screws, nuts and lockwashers (Items 24, 34 & 40). Do not
tighten nuts.

Tighten the 4" x 1" ssfews holding the base brackets and radial plates.

Remove the two rod support insulators (item 21 ) and the two #10 x " Type T screws (Item
29) from the parts pack and attach them to the M1 assembly as shown in Figure 3

Attach the matching rod and beta rod exactly as shown in Figure 3.

www.g7syw.com



Downloaded from www.g7syw.com

Tighten all hardware in the base assembly.

Reter to Figure 6 and assemble the radiator tubes M2, M3, M4, the top radial assembly and
the radial elements. Refer to the compression clamps detail for their proper assemoly.

4g-0300-8-062

TwD HOLES USED
TO MOUNT THE
MATCHING ROD
ASSEMBLY

i |— st (her st wen
‘ e praduet |

| |
Figure 1 Figure 2 Figure 3

NOTE: The slot in the compressigaxclamp should be aligned with the slot in the tucing
(see Figure 5)

Make sure all the compressidn tlamps are tightened secursly
MA -0000-A-036

PN 380407 ON 380405
g—
0aaa00 _._.D,

TORE] VTR 10000 f

—
L PN 506835 PN 506335
17" x 1%" HEX HEAD BOLT W x 1%" HEX HEAD BOLT
PN 558685 PN 558685
%" SQUARE NUT %" SQUARE NUT
PN 380405
PN 380284
1/ "
2
1
T | —-—D [ W -_.ﬂ
W, _
T PN 503451 PN 502898
%" x 1%" HEX HEAD BOLT . #10 x 1" HEX HEAD BOLT
PN 558685 Figure 4 PN 555362
%" SQUARE NUT -2- #10 SQUARE NUT

www.g7syw.com



Downloaded from www.g7syw.com

MA-CLJw-4-002

SLOT IN TUBE ALIGNED
WITH -~

) CENTER OF CLAMP
Figure 5 OPENING

When assembling the tubes in either the radiator or the radials, slip the smalier tube iInsige

the larger tube to the lengths shown in Figure 8. This is necessary for proper operation of
the antenna.

() Assemble the top hat radials as showninFigure 7. They should be spaced YU degrees
apart.

Forpegoerent () Attach the four %" caplugs on the end of the top hat radials,and the '/.s” caplugs on the
- N end of the R2 tubes.
/N SEE FIGURE 7

(14)ToP RaDiAL_Assy
[EXPOSE 507]

1127 Cem)

/— USE %" cLaMP
= IEXPCSE 44 ly*)

(13 Demi

—— USE %" CLAMP /
o
(EXPOSE 49 %")

{125 4em)

/— USE 1" CLAMP
8 2
(EXPOSE 52 4" )

(132.4¢cm) Figure 7

A40-0800-4-007

198"
(497 8em

2

UsSE 1Y% cLamP

/@m

A1

R2 (EXPOSE 50% 127.0em)

J—uss " c1.mp /@
105"

| 266.Tem) _—%
Figure 6

www.g7syw.com



Downloaded from www.g7syw.com

b ( ) Check all hardware and tighten securely.

() Loosely assemble the 3/:s" U-bolts on the bracket as shown in Figure 3.

"Warning: Installation of this produclt near

powerlines is dangerous. For your safety, follow the
installation directions.”

( ) Mount the antenna on your mast and tighten the U-bolts securely.

() Attach your coax to the connector, located on the bottom of the base bracket and
hoak to your transceiver.

{ ) This completes your installation.

PARTS LIST
Item Item
No. Part No. Description Oty No. Part No. Description Qty
1 160042 radial bracket .. ..o i 2 Parts Pack - continuea
2 170770 M2, 1" x 88" e 1 22 pd (nat assigned)
3 {not assignea) 23 (not assignea)
4 170400 R, 3" % 55" i e a4 24 503458 screw. W x 1%” hex head ................. 5
5 170773 100 NAL TAGIAIS &\ttt ie e et 4 25 506889 screw, "4 k1" hex head .o.veerineininn.n. 3
8 170774 MALCNING FOd 1.t iee et eieie e 1 28 508440 screw. #10 x 1%" round head............... 1
7 170775 betarod.................. b d e e s e g 1 27 02898 screw. #10 x 1" hexhead .................. B
8 170300 M3 5 X527 e e 1 28 506335 screw, W x 1" hexnead ... Z_
—3 170285 Md 2" x 477 e 1 29 526530 screw. #10 x %W type T, ¥
10 175165 R2, s OD x 582 ... .. e 4 30 ‘543792 U-bolt, 2he" x 13" x 2" e
" 463056 UEPEr INSUIALOMN . ottt e v ie vt ee it vannes 1 3 {not assigned)
12 B79757 base assembly. ... ... .. i 1 az 555362 nut. B0 sQUaAre ... ... 5
13 878804 M1, assembliy, 12" x T1 ke ..o, 1 33 558945 AUL e NBX JEM L i i 4
14 B75810 1Op radiator asSembly . ..o ottt g 1 34 556960 UL " REX e
871507 Pans Pack .o.ouvvieiiaieiiii e 1 s 558970 NUL BI0hEX oo,
15 380284 _compression clamp, ' 36 558685 nut. 4" square .
16 380405 compression clamp, % a7 567130 Hatwasher, #10 ZMI. .. i, 1
17 380407 compression clamp, 1" ... .o N Y. 1 a8 [not applicable)
18 380406 compression clamp, 1" ... L 1 39 567075 lockwasher, s internal. ..o .. 5
19 455624 Wieaplug ..o g 4 40 5687110 lockwasner. s mternal. ...l 8
20 455644 Mgt CAPIUG e Vit ey a7 e 4 41 567128 lockwasher. #10 imternal ...l a
21 483642 rod support ... el 2

The following scale andGonversion factors are listed for your convenience in determining
the relationship between dimensions given in feet and inches and the metric system:

UNIT ABBREVIATION LENGTH METRIC EQUIVALENT

INCH IN or " 0.083 FEET 2540 CENTIMETERS
FOOT FT or ' 12 INCHES 30.480 CENTIMETERS
1 2 3 4 5 6
||J||! l] \,‘ |t|‘ll !”ll Tl'll'” l'#‘! [ll‘ll L] J‘ | |]|| Iri!ll liEiI |l||if1 III']I Il!ilillllll ll’l”'l"\!l'llilllliﬂllll 1\1‘1! I'(!l%l'l!llllklilllll"l_tl !l'“l Llillil !l!rlll\lllll IRRRSRLLE I
METRC | L T 7 B A M A A S

PRINTED INUS A

Copynghts 1981 by Hy-Gain

TELEX COMMUNICATIONS INC

All ngnts reservea

6-81052640 -4-

www.g7syw.com





